NORTHEAST OHIO REGIONAL SEWER DISTRICT
O 1984 ANNUAL REPORT




CONTENTS

PAGE
1984 BOARD OF TRUSTEES ... ... vttt ettt et e e e e 1
PRESIDENTS MESSAGE. : om0 5095 a5 555 £645 655 5 564 6558 .00 0 000 o-aiers s 0 1w 2
HISTORICAL PERSPECTIVE ...ttt 3
OPERATIONS DEPARTMENT . ..ottt e 4
SUPPORT SERVICES DEPARTMENT ... ..ttt 12
NORTHEAST OHIO REGIONAL SEWER DISTRICT SERVICE AREA

AND FACILITIES (M) - -+« v v e e et ee e e e ee e e e e e 16
FINANCE DEPARTMENT .. ..ottt e e 19
ENGINEERING DEPARTMENT . ...ttt et 22
LEGAL DEPARTMENT ...\ttt et e e e e e e e, 27
FINANCIAL HIGHLIGHTS ...ttt e e 28
BALANCE SHEETS . ...\ttt ettt e e e e e e e e e e 29
DIRECTOR’S MESSAGE . . ... et et e e e e e e 30
ORGANIZATION CHART ...ttt e e, 31
[...]
Maintenance Shop, the Laboratory,
Strongsville “A” Plant and pump
stations. The other assistant chief
has been serving, on an interim
basis, as the acting superintendent
at the Westerly Plant, and also has
responsibilities for coordinating the
administration of the Easterly Plant
and Building Maintenance.

The engineering aides write the
final specifications for bidding of
equipment, chemicals and other
products needed by the plants and

Southerly Wastewater
Treatment Plant

The Southerly Wastewater
Treatment Plant, largest of the
District’s three major plants, serves
more than 600,000 residents. It is
located on a 217-acre site in the
Village of Cuyahoga Heights. When
originally built in 1927, this plant
was capable of only removing grit,
rags and other debris from the ("
wastewater before discharging it
into the Cuyahoga River. Over the
years, the plant was periodically
expanded and improved so that it
could handle increased flow and
more stringent regulatory agency
requirements.

In 1975, the District began a
reconstruction and rehabilitation
program of Southerly’s 115 million
gallon per day (mgd) secondary
treatment facilities. When
construction is completed, design
capacity will be increased to 200
mgd average flow with 400 mgd
peak flow receiving complete two-
stage biological treatment and
filtration. During wet weather
periods, an additional 335 mgd
receives primary treatment only.

Currently, Southerly operates as a
secondary treatment plant with
effluent filtration.

A ; _ Contract 16-1 covers a project
------ . = now under construction, to

: rehabilitate the old primary,
aeration and settling tanks.
Chemical conditioning facilities will (
also be included for phosphorus
removal. These improvements will
allow two-stage biological treatment
by providing 175 mgd of first-stage
secondary treatment. The second-

O

stage aeration facilities will then
receive flow to provide biological
treatment to remove ammonia and
organic nitrogen. The effluent filters
will provide the final stage of
advanced waste treatment.

Upon completion of this project,
Southerly will be one of the largest
advanced waste treatment plants in
the country. It will have the capacity
to treat wastewater from most of the
southern half of Cuyahoga County
and parts of northern Summit
County.

(Additional capital construction
information is in the chapter
entitled Engineering Department.)

FATE Study Completed

In order to satisfy Ohio
Environmental Protection Agency
requirements, Southerly personnel
performed a Flow and Treatment
Efficiency (FATE) study. Its purpose
was to determine the operating
capabilities of the existing facilities
under varying flow conditions and
develop operating procedures that
would result in the best possible
plant performance until completion
of Contract 16-1.

The study began on January 31,
1984 and continued through
October 31, when formal testing
was completed. The data was then
compiled and analyzed so that the

VVVVV

s R B . ® - = S -

Will Baylis (right) superintendent of the Southerly Wastewater Treatment Plant, examines the
drive mechanism on a final clarifier with Charles Johnson, assistant superintendent of
operations (left), and Scott Royer, assistant superintendent of maintenance.

report could be submitted to Ohio
EPA by January 31, 1985.

technique uses the waste heat
boilers to produce steam for
processing as well as some building
heat. During 1984, the steam
generation facilities produced a
total of 187.4 million pounds of
steam. Of this total, 97.5 million
pounds was produced with fuel and
89.9 million pounds was produced
by the waste heat boilers which
accounted for 48 percent of the
total steam produced.

Energy Conservation
Continues

Energy conservation is a major
element in the design of Southerly
with the heat pumps using plant
effluent as the major source of heat
for the entire 13-building complex.
An additional energy-saving

1984 Southerly WWTP Performance Data

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

Biochemical

Oxygen Demand 10 10 9 7 9 3 3 3 5 5 7 9
Suspended Solids 6 5 5 4 7 3 2 3 3 3 4 4
Phosphorus 11 72 66 68 69 108 94 10 10 13 123 .92

(NPDES Limitations: BOD - 20 mg/liter, Suspended Solids - 12 mg/liter, Phosphorus - 1.0 mg/liter)




amhe S di = i

5 T e et T e L

- 2

Frank Cuffaro, assistant superintendent of operations at Southerly, looks over the ventilation
system for the Cuyahoga Valley Interceptor pump station.

Plant Information
Computerized

A microcomputer was installed in
the plant’s administrative and
operations offices to increase the
accessibility of plant performance
information.

The computer is used to calculate
such plant data as percentage
removal of Biochemical Oxygen
Demand (BOD), tank loadings and
efficiencies, and suspended solids. It
also provides storage and retrieval

and respond to potential problems.

Another microcomputer has been

installed in the maintenance
building offices to store equipment
records, schedule work, and
generate reports on manhours
expended and equipment repair
history.

CVI Pump Station
Begins Operation

The Cuyahoga Valley Interceptor
(CVI1) was constructed to transport

pump station is used to lift the
wastewater flow up to the plant
headworks where the treatment
process begins.

The pump station was designed to
handle 67 mgd of wastewater with
provisions for doubling its pumping
capacity in the future, if needed.

During 1984 the CVI was essential-
ly completed and the pump station
saw its initial operation. However,
since all the connections from the
individual communities had not yet
been made, the average daily flow
during 1984 was minimal.

Easterly Wastewater
Treatment Plant

The Easterly Wastewater Treatment

Plant, which serves approximately
540,000 residents of the eastern
suburbs and east side of Cleveland,
is located at East 140th Street and
Lakeshore Boulevard. The entrance
level of the 110-acre plant is situated
on a bluff overlooking the lakefront
and treatment units below.

Wastewater proceeds through the
plant by gravity. After the treatment
process is completed, the flow is
lifted by effluent screw pumps so
that it can be discharged into Lake
Erie, which is at a higher level than
the treatment units.

Easterly began operations in 1922
as a primary treatment plant. In
1938, the plant was upgraded to a
123 mgd conventional activated
sludge secondary treatment plant,
the state-of-the-art in wastewater
treatment at that time. An
expansion and upgrading of the

an

Herman Bishop, assistant superintendent of operations at Easterly, checks the mechanism for

the control gate at the plant’s screw pump installation with Alex Balazs, superintendent,
(center) and Ronald McCune (right), assistant superintendent of maintenance.

Easterly Operates Under
Final Permit

On April 1, 1984, the Easterly
Wastewater Treatment Plant became
the first of the District’s facilities to
be operated under its final National
Pollution Discharge Elimination
System (NPDES) permit. Prior to that
date, the plant had operated under
a less stringent interim permit.

In Ohio, NPDES permits are

granted to wastewater treatment
plant operators by the Ohio
Environmental Protection Agency
(EPA) under an agreement with U.S.
EPA. These permits set specific
standards to which the wastewater
must be treated.

Under its final permit, Easterly is
not permitted to discharge effluent
that exceeds 20 milligrams per liter
of BOD; 20 milligrams per liter of
suspended solids; or 1 milligram per
liter of phosphorus.

The final limitations were
imposed after Ohio EPA analyzed
the results of a one-year
performance evaluation which took
place following completion of the
plant improvements. The evaluation
indicated that not only was the plant
capable of meeting the final effluent
limits, but it had actually been doing
so for the previous year.

However, the plant has not met its
limitations for some heavy metals
(copper, nickel and zinc) due to
what the District believes are
unrealistically stringent limitations.
The District has requested that Ohio
EPA modify the permit to reflect
both the practical limits of present
technology and the dilution factor
of Lake Erie.

Balazs Named
Superintendent

Alex Balazs, manager of the
District’s Laboratory for 16 years,
was promoted to superintendent of
the Easterly Wastewater Treatment
Plant in June of 1984. He replaced
Lewis Debevec, assistant chief of
operations, who had been serving as
acting superintendent. Balazs has a
bachelor’s degree in chemistry from
Debrecen Institute of Technology in
Hungary, and holds an Ohio
Environmental Protection Agency
Class 11l Wastewater Operator
Certificate.

Biochemical

JAN. FEB. MAR. APR.

1984 Easterly WWTP Performance Data

MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

plant, which began in 1968,
represents an inves[ment’ to da[e’ Of ( (\ Oxygen Demand 14 11 18 13 16 21 9 16 16 16 18 16
nearly $47 million. The improve- % J 9

ments have increased Eastgrly’s a o e i ) i : > > : ? ¢ i s ° 2
average dry weather flow capacity
to 155 mgd, with a wet weather flow
capacity of 330 mgd.

wastewater from the communities
within the Cuyahoga River Valley
directly to the Southerly Wastewater
Treatment Plant for treatment. Due
to the considerable depth of the
interceptor when it reaches
Southerly (57 feet below grade), a

of past operating information for
comparison purposes. It produces
monthly performance reports for
each unit process in the plant and
also daily operating records. This
enables the unit process managers
to observe data trends and forsee

Phosphorus .38 .31 .29 .23 .32 .34 .33 .33 3 41 .35 37

(NPDES Limitations: 1/84 - 3/84 — BOD - 30 mg/liter, Suspended Solids - 30 mg/liter, Phosphorous - 1.0 mg/liter
4/84 - 12/84 — BOD - 20 mg/liter, Suspended Solids - 20 mg/liter, Phosphorous - 1.0 mg/liter)

6 7




Westerly Wastewater
Treatment Plant

Westerly is the smallest of the
District’s three major wastewater
treatment plants. Located on a 14-
acre lakefront site adjacent to
Edgewater Park, now part of the
Cleveland Lakefront State Park,
Westerly serves approximately
160,000 residents. It receives and
treats a flow of approximately 35
mgd of which 12.8 percent
represents industrial waste from 194
manufacturing companies.

The original facility, built in 1922,
was Cleveland’s first wastewater
treatment plant. It was designed to
provide primary treatment for a
maximum of 25 mgd.

The District has built a totally new
facility to replace the outdated and
inadequate plant. The new plant,
constructed in several multi-level
buildings, will use a combined
physical/chemical process which is
more suited to the limited site. The
plant’s state-of-the-art processes will
be monitored by a central computer
and localized control panels.

While the final stages of construc-
tion are being completed, the plant
operates as a primary facility.
Treatment processes in operation
during 1984 included the following:
screening, comminution, aerated
grit removal, chemical addition,
mixing, flocculation, clarification

Observing the flow through one of Westerly’s flocculator clarifiers are: (left to right) Lewis
Debevec, acting superintendent; Kevin Dougherty, assistant superintendent of operations;
and Steve Crea, assistant superintendent of maintenance.

and chlorination. The sludge
disposal processes in use were

gravity thickeners, centrifuges and

incinerators.

When completed in 1985, the
plant will provide advanced

treatment to an average flow of 50
mgd and a peak flow of 100 mgd.

Additionally, a combined sewer

overflow treatment facility will
handle wet weather flows of up to
30 mgd (See Engineering
Department section for more
information about this facility).

Upon its completion, Westerly
will be the largest physical/chemical
wastewater treatment plant in the
country.

JAN. FEB. MAR. APR.

1984 Westerly WWTP Performance Data

MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

Biochemical

Oxygen Demand 96 73 82 70 53 44 49 70 83 75 68
Suspended Solids 49 32 24 22 24 26 28 23 30 23 38
Phosphorus 1.82 093 0.85 0.69 1.01 082 092 090 090 0.8 0.55 0.98

(NPDES Limitations: BOD - 40 mg/liter, Suspended Solids - 30 mg/liter, Phosphorus - 1.0 mg/liter)

O

Strongsville “A”
Wastewater Treatment

Plant

The Strongsville “A” Wastewater
Treatment Plant is located on
Sprague Road in Strongsville. In
1977, the District took over, from
the City of Strongsville, the
operation, management and
maintenance of this facility. This
action was taken in anticipation of
decommissioning the plant when
the Southwest Interceptor is
constructed.

At the time the District assumed
operation of Strongsville “A”, the
plant was functioning as an
extended aeration process plant
with a capacity of 1.0 mgd. It was
overloaded both hydraulically and
organically and did not have
adequate facilities for the
processing or removal of sludge.

Two expansion and upgrading
phases were completed by the
District in 1981 and 1982. The first
phase included construction of
sludge storage, installation of return
sludge pumps, two new final
clarifiers, one new blower, chlorine
contact tanks, and phosphorus
removal and sludge thickener
facilities. This work represented an
investment of one million dollars.
The second phase of construction
included a belt filter press and
sludge chemical conditioning
facilities. Today, the plant uses a

o ? E ‘
b P <
Rl k. . Bl k. %, 7 Rt
e o b x T 4L L
vl -4 L gt ey

A i .
- - L N i

5 e e

Small Stations Manager Michael DaDante
checks the status of the aeration tanks at
the Strongsville “A” Plant.

conventional activated sludge
process and is capable of treating
2.6 mgd dry weather flow and 7.2
mgd wet weather flow.

Activities during 1984 centered
primarily on maintenance and
repair, however, a second
comminutor was placed into service
as was a new polymer feed system.
Several of the plant’s processes were
automated to improve operations.

Puinp Stations

In addition to the wastewater
treatment plants, the District is also
responsible for the operation of the
Beech Hill/Wilson Mills/Bonnieview
Pump Station complex.

Facilities in this complex serve to
lift wastewater from parts of the
Hilltop communities of Mayfield
Village, Mayfield Heights, Highland
Heights and Richmond Heights to
enable it to flow by gravity to the
Easterly Wastewater Treatment Plant.

The Bonnieview Pump Station,
located in Mayfield Village, consists
of grit removal facilities; two 25-
inch comminutors that shred large
solid materials in the wastewater; a
900,000 gallon stormwater retention
basin; and chlorination equipment
used for disinfection and odor
control. Wastewater from this
location flows to the Beech Hill
Pump Station.

The Beech Hill Pump Station, also
in Mayfield Village, is equipped
with bar screens that remove large
solid materials, four centrifugal
pumps, and ancillary equipment.
This pump station lifts wastewater
up over a hill where it can then
proceed by gravity, merging with
wastewater from other Hilltop areas
before entering the Wilson Mills
Pump Station.

JAN. FEB. MAR. APR.

1984 Strongsville “A"” WWTP Performance Data

MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

Biochemical

Oxygen Demand 27 = 25 19 il 1 16 i 10 15 13
Suspended Solids 15 20 22 10 8 17 14 14 14 13
Phosphorus : .86 .82 AT .54 .65 67 .64 .59 .65 51

(NPDES Limitations: BOD - 30 mg/liter, Suspended Solids - 30 mg/liter, Phosphorus - 1.0 mg/liter)




The Wilson Mills Pump Station,
located in Highland Heights, also
has bar screens and four pumps
similar to those at Beech Hill. This

pump station lifts the wastewater up

and over another hill where it can
then flow by gravity to the Easterly
Plant.

Future planning calls for
decommissioning these facilities
when the Heights/Hilltop
Interceptor is completed.

Two smaller pump stations, the
Euclid Creek and the Northwood,
located in the City of Cleveland,
also pump wastewater to the
Easterly Plant.

A major project of 1984 was the
replacement of the dome over the
Bonnieview stormwater holding
tank. Construction of a new
aluminum dome, 144 feet in
diameter, was completed in
October. (See Engineering
Department for additional
information on new dome.)

From the exterior, the District’s Beech Hill
Pump Station blends in with the residential
neighborhood in which it is located.

10

Laboratory Manager Jerome Tomasheski and Assistant Laboratory Manager Mary Drake
(right) discuss with Chemist Eva Hatvani the industrial waste sample that is being run through
the auto-analyzer.

Laboratory

Under the original management
concept of the City of Cleveland, a
laboratory was located at each of
the wastewater treatment plants.

In 1969, the City consolidated the
laboratories at one location — 2785
Broadway. Two years later, the
Laboratory had outgrown those
quarters and was moved to 3090
Broadway, where it is today.

When the wastewater treatment
plants were transferred to the
District, the Laboratory remained
the property of Cleveland and work
was performed on a contractual
basis to the District. However, in
1976, the District took over that
function, purchased the equipment
and hired some of the personnel.

The Laboratory’s principal
function is to provide analytical
services to the District by analyzing
samples of wastewater, sludge and
industrial waste.

These analyses are performed to

provide the necessary data to the
wastewater treatment plants for
efficient operation and to ensure
that each treatment plant is fulfilling
its NPDES permit requirements.

The Laboratory also analyzes
samples for the District’s Industrial
Waste section and periodically
samples the area’s streams, rivers
and Lake Erie.

Each year since 1976, the
Laboratory’s activities have
increased in quantity and quality. In
response to increasingly stringent
regulatory agency requirements, the
Laboratory has experienced steady
growth in both the variety and
number of analyses performed. The
number of individual analyses has
increased from 74,844 in 1977, to
132,754 in 1984.

In the summer of 1984, the
Laboratory began to generate its ¢ |
monthly reports by computer. All '
daily reports were also computer
generated so that performance
information could be sent to each
of the treatment plants.

Robert Scherma, the District’s building
maintenance manager, inspects a railing
and drain repair project in progress at the
Strongsville “A” Plant.

Building Maintenance

The Building Maintenance staff
maintains the District’s buildings
and grounds. During 1984, this
group completed a variety of
projects.

At Easterly, hand rails were
installed around holding tanks, and
a concrete floor was replaced
around the pickle liquor pumps.

At Southerly, a basement floor
was painted, shower and locker
rooms were rehabilitated in the
waste pickle liquor building, and a
gravel road was repaired.

At the Strongsville “A” Plant,
concrete walks surrounding the
aeration tanks were rehabilitated,
pine trees were planted and road
lights were upgraded.

At Westerly, a water leak was
repaired, floor drains were replaced
in the screen building, and
insulation was installed in the
ceiling and walls of the lunchroom
and maintenance office.

In the Vehicle Maintenance
building, an emergency eye wash
machine was installed, overhead
doors were repaired as was a
drainage system in the garage area.

And at the pump stations, a
number of maintenance and repair
projects were completed.

Vehicle Maintenance

With a District-wide inventory of
86 vehicles and 175 units of
motorized equipment, the Vehicle

3T OHiO
INAL
NSTRICT

.....

Maintenance staff performs a key
role in ensuring that all vehicles and
equipment are in good working
order.

In addition to repair and
maintenance work, a major project
during 1984 was a survey of all of
the District’s stand-by generating
and pump-drive equipment at the
treatment plants and pump stations.
Following completion of the survey,
the information gathered was used
to implement a preventive
maintenance program.

Ernest Bertok, automotive service manager, and John Wegas, automotive mechanic, discuss a